

***Abdominal Pain (Non-traumatic)***

**MFR/EMT/SPECIALIST/PARAMEDIC**

1. Follow **General Pre-hospital Care Protocol**.
2. Conduct physical exam of abdomen including assessment of central and distal pulses.
3. If symptoms of shock present refer to **Shock Protocol**.
4. Position patient in a position of comfort if pain is non-traumatic. If trauma related, refer to **Adult Trauma Protocol**.
5. Do not allow patient to take anything by mouth.
6. If patient is experiencing nausea and vomiting refer to **Nausea/Vomiting Protocol**.

**EMT/SPECIALIST/PARAMEDIC**

7. Contact Medical Control.

**PARAMEDIC**

8. Administer narcotic analgesic per MCA selection.

**PAIN MEDICATION OPTION**  
**(Choose One)**

Pre-Medical Control Order

**OR**

Post-Medical Control Order

**NARCOTIC ANALGESIC OPTIONS**  
**(Select Options)**

Fentanyl 50-100 mcg IV/IO (1 mcg/kg) may repeat ½ dose every 5 minutes until maximum of 3 mcg/kg

Morphine Sulfate 2-5 mg IV (0.05 mg/kg) may repeat dose every 5 minutes until maximum of 20 mg.

